
 
 
 
 
 
 

INTEGRATED OPERATION OF MEMBRANE 
BIOREACTORS: SIMULATION AND EXPERIMENTAL 

STUDIES 
 
 
 

Montserrat Dalmau Figueras 
 
 

Dipòsit legal: Gi. 2032-2014 
http://hdl.handle.net/10803/284740   

 
 

ADVERTIMENT. L'accés als continguts d'aquesta tesi doctoral i la seva utilització ha de respectar els drets 
de la persona autora. Pot ser utilitzada per a consulta o estudi personal, així com en activitats o materials 
d'investigació i docència en els termes establerts a l'art. 32 del Text Refós de la Llei de Propietat Intel·lectual 
(RDL 1/1996). Per altres utilitzacions es requereix l'autorització prèvia i expressa de la persona autora. En 
qualsevol cas, en la utilització dels seus continguts caldrà indicar de forma clara el nom i cognoms de la 
[...]
Additionally, the experimental studies overcame the modelling studies gaps. Interrelations 

between biological nutrient removal processes, filtration processes and sludge characteristics 

determined the strategies for the integrated control of the two most important operating 

parameters in MBR: biological and membrane aeration. In that sense, it was demonstrated how 

the biological aeration of a pilot-scale plant not only influenced the biological nutrient removal, 

but also caused the deterioration of the sludge characteristics and thus affecting the fouling 

propensity. The reduction of the membrane aeration influenced drastically the filtration 

performance, with no recovery after achieving the initial aeration conditions and worsening the 

effluent quality and the sludge properties. The identification of the optimal aeration conditions 

led to an airflow rate reduction of 42%, representing an energy saving of 75% compared to the 
initial operating conditions. 

Regarding membrane aeration, the novel air-scouring control system was successfully validated 

for 320 days in a full-scale MBR. The average reduction of the air-scouring flow rate was 13%, 

with the maximum reduction being limited to 20%, without compromising sludge characteristics 

and effluent quality. The control actions led to an average decrease in the energy consumption 

for membranes aeration of 14% and reaching a maximum of 22%.  

The results obtained as part of this thesis will improve the integrated operation and the 
automatic control of the biological and filtration processes simultaneously. Moreover, the 
reduced energy costs and the better understanding of MBR operation may contribute to making 
MBR systems a more competitive technology to deal with water scarcity problems. 

  



xvii 

 LIST OF PUBLICATIONS 
 

The following list contains the journal publications resulting from this doctoral thesis: 

Dalmau, M., Rodriguez-Roda, I., Ayesa, E., Odriozola, J., Sancho, L., Comas, J. (2013)  
Development of a decision tree for the integrated operation of nutrient removal MBRs based on 
simulation studies and expert knowledge.  
Chemical Engineering Journal 217, 174-18. 
Author’s contribution: All the experimental study, development of the simulation work, with help from 

the other authors in the calibration issues (E. Ayesa, J. Odriozola, L. Sancho). 
Writing the chapter, with contribution from the other authors.  

 
Dalmau M., Maere, T., Nopens, I., Rodriguez-Roda, I., Comas, J. 
Model-based optimisation of a full-scale hybrid MBR. 
Submitted. 
Author’s contribution: All the experimental study and influent characterization. Simulation work, with 

help from the other authors in the calibration and development of the model 
(T. Maere). Writing the chapter, with contribution from the other authors. 

 
Dalmau M., Atanasova N., Gabarrón S., Rodriguez-Roda I., Comas J. 
Modelling MBR fouling with deterministic and data-driven models.  
Chemical Engineering Journal, accepted for publication. 
Author’s contribution: All the experimental study, monitoring the pilot plant and data analysis. Writing 

the chapter, with contribution from the other authors.  
 
Dalmau, M. , Monclús, H., Gabarrón, S., Rodriguez-Roda, I., Comas, J. 
Towards integrated operation of MBRs: effects on aeration on biological and filtration performance. 
Bioresource Technology, accepted for publication. 
Author’s contribution: All the experimental study, monitoring the pilot plant and data analysis. Writing 

the chapter, with contribution from the other authors.  
 
Monclús, H., Dalmau, M., Ferrero, G., Gabarron,S., Comas, J, Rodriguez-Roda, I.  
Full-scale validation of a control system for energy saving in membrane bioreactors for wastewater 
treatment.  
Submitted. 
Author’s contribution: Experimental analysis. Data collection was performed by H. Monclús, and 

control strategies assisted by H. Monclús and Ferrero. G. Writing the chapter, 
with contribution from the other authors.  

   



 

xviii 

 



 

1  

 

1  

INTRODUCTION 
  



1. INTRODUCTION 

2 

1.1  BACKGROUND 
Pollution is related to human civilization and its actions. As industrialization and urbanization 

have steadily increased, this has been accompanied by a corresponding increase in the demand 

for water along with a rise in waste production; a significant part of which will end up as waste 

water (Foster 2003). 

In recent decades, improvements in water quality in the waste water treatment field have been 

made in the most developed countries. Over the years, defining and removing those constituents 

that may cause long-term effects and environmental impacts have played an important role in 

the water treatment field. As a result, the degree to which the water is treated has increased 

considerably (Henze et al. 2008).  It is not only important to fulfil water quality objectives and 

meet the standards required by each country, but it is also important to meet the demand for 

water whilst taking into account the scarcity of this resource.   

There are a number of technologies which, by means of activated sludge, facilitate the removal of 

any organic matter and/or nutrient present in the wastewater. Most of the wastewater 

treatment plants (WWTPs) are designed as conventional activated sludge (CAS) systems. CAS 

systems are a combination of physical, chemical and biological processes composed of different 

grades of treatment; preliminary, primary, secondary, and tertiary and/or advanced wastewater 

treatment  (Tchobanoglous et al. 2003).  However, the main limitation of CAS technology is the 

space required to run the entire treatment line. In addition, the secondary settlers used in CAS 

present some limitations related to activated sludge settling problems, thus causing the 

deterioration of effluent quality due to problems separating microbiology-related solids. For 

instance, some of the most common problems are filamentous bulking, foaming, rising and 

deflocculation (Comas et al. 2008). As a result, variations and new technologies, such as 

membrane bioreactors (MBRs), are being developed to deal with waste water treatment.  

In Europe, the first full-scale MBRs plant treating municipal wastewater and with a capacity of 

3800 p.e. was built in 1998 in Porlock (UK). Subsequent waste water treatment plants were 

implemented with this technology in Germany (1999, Büchel -1000 p.e.- and Rödingen -3000 p.e) 

and France (Perthes-en-Gâtinais, 4500 p.e.). Later on other MBRs lines were put into service such 

as the MBR line in Brescia, Italy which treats 42,000m3/d or the one constructed in Kaarst, 

Germany to serve a population of 80000 p.e and which treats  45000 m3/d (Kraume and Drews 



 1. INTRODUCTION 

3 

2010). In Catalonia, the first waste water treatment plant using MBR technology was 

commissioned in La Bisbal d’Empordà (2003) as a hybrid MBR plant. Nowadays, seven full-scale 

MBR to treat municipal wastewater have been installed in Catalonia (Gabarrón et al. 2014). 

 

1.2 MEMBRANE BIOREACTOR TECHNOLOGY 
Membrane bioreactors (MBRs) refer to a technology which combines a membrane process 

(microfiltration or ultrafiltration) with a suspended growth bioreactor (Judd 2011).  

MBRs are characterized by a small footprint, easy retrofit and high effluent quality. MBRs not 

only replace the secondary settler, diminishing considerably the space, but also achieve high 

quality effluent comparable to tertiary treatments. This technology is the proper one selected for 

upgrading existing WWTPs with limited space and/or for water reuse applications (Brepols et al. 

2008). In that sense, MBRs are becoming increasingly popular for waste water treatment, not 

only being noticed in the global market growth but also with higher public acceptance of water 

reuse. More stringent environmental regulations and more investments on cost-effective MBRs 

make them the first choice for WWTPs. 

1.2.1 ADVANTAGES AND DRAWBACKS  

MBR processes present unique advantages compared to other technologies and these are widely 

recognized.  Some of these are listed below:  

MBRs can produce a high quality, clarified and largely disinfected permeate in a single step. 

Depending on the pore size of the membranes, significantly smaller pathogenic bacteria and 

viruses from the sludge can be retained on the membrane surface (Marti et al. 2011).  

In CAS systems, solids separation is done in the secondary settler. The particle size should be big 

enough to ensure proper sedimentation, thus demanding a minimum hydraulic retention time 

(HRT) for growth. In this sense, MBRs present an independent control of HRT and sludge 

retention time (SRT) (Judd 2008), as the particles, bigger than the membrane pore size, will be 

retained within the system. In addition, MBRs also avoid any rising problems, (present in the 

secondary settler), which occur when the compacted settled sludge starts to rise to the surface 

usually due to denitrification, or anaerobic biological activity that produces carbon dioxide or 



1. INTRODUCTION 

4 

methane (Tchobanoglous et al. 2003). Other settling problems of a microbiological origin are 

issues such as 1) bulking, when the density of the sludge tends to decrease as a consequence of 

an overabundance of filamentous microorganisms, 2) foaming, which is a variant of filamentous 

bulking propagated by growth of a certain bacteria causing foam on the settler sludge surface, or 

3) sludge deflocculation, all of which lead to a deterioration of the effluent quality which can 

actually be avoided with membrane filtration. Thus, MBRs can also ensure higher effluent 

qualities and avoid having particles in the effluent. 

 

The ability of MBRs to work at higher mixed liquor suspended solids (MLSS) concentrations, thus 

higher SRT, not only reduces the required space of the reactors, but also reproduces the 

conditions of specific nitrifying bacteria able to enhance ammonia removal. In addition, more 

solids are retained in the membrane tank, thereby reducing solid production and waste flow 

(Judd 2011). 

However, MBRs systems do have some constraints. To ensure longer membrane life and to avoid 

membrane flow channels, initial screening should be more effective than in CAS so as to limit the 

entry of large particles (>1-3 mm in size) (Judd 2008). Along with this, MBRs require added 

procedures and operational protocols for membrane maintenance and cleanings, thereby adding 

complexity to their operation.  

When MBR technology is compared to CAS, cost is still the main drawback as MBR installation 

requires a higher capital expenditure (CAPEX) on equipment and entails greater operating costs 

(OPEX) (Judd 2008). However, a CAS process with tertiary treatment has a higher CAPEX than an 

MBR achieving comparable effluent quality (Brepols et al. 2010). While membrane module prices 

may have decreased in recent years leading to a reduction in CAPEX, the MBR elevated energy 

demands to cope with fouling have become the main factor in OPEX; with membrane aeration 

being the biggest contributor to the overall operating costs (Fenu et al. 2010b, Gabarrón et al. 

2014, Verrecht et al. 2010b). In this sense, it could be understood that the high operational costs 

are directly related to fouling abatement. Therefore, fouling and cost mitigation have become the 

key issues in this field.  

 



 1. INTRODUCTION 

5 

1.2.2 TYPE OF MEMBRANES 

The most commonly used membranes in the separation process are microfiltration (100-1000 

nm) and ultrafiltration (5 – 100 nm).  

The most commonly employed materials in membrane manufacture are polymers and ceramics, 

i.e. celluloses, polyamides, polysulphones and other polymeric materials with high chemical and 

physical resistance. In addition, it is desirable to have hydrophylic membranes to prevent fouling, 

due to the hydrophobic characteristics of the foulants.  

 

1.2.3 MBR CONFIGURATIONS 

Conventionally, two different configurations can be distinguished; (a) side-stream MBR, with 

membranes located next to the bioreactor and separation being done by pressure-driven 

filtration, or (b) submerged or immersed MBR, where vacuum-driven membranes are submerged 

in the bioreactor and filtration is operated in the dead-end mode (Figure 1.1). In both 

configurations, shear is necessary to prevent fouling. In side-stream MBRs this is achieved though 

pumping, whereas in immersed MBRs aeration provides the shear. In waste water treatment, 

where energy requirements are relatively lower, immersed membranes are the most widely 

used. 

 

Figure 1.1 |MBR process configurations, (a) side-stream MBR, with the membrane located next to the bioreactor and (b) 

submerged or immersed MBR, with the membranes inside the bioreactor, from Judd (2011). 



1. INTRODUCTION 

6 

While there are different modules used in membrane bioreactors, the most common are flat 

sheet membranes (FS) or hollow fibre (HF) when working in submerged MBR. By applying 

negative pressure, water can pass through the membrane. Aeration is usually placed at the 

bottom of the bioreactor to ensure a homogeneous mixture. On the other hand, multi-tube 

membranes are the most commonly used in side-stream MBR which pump the sludge into the 

membrane compartment located next to the bioreactor (Figure 1.2).   

 
Figure 1.2 | Various membrane configurations: Flat sheet membrane (a), tubular membranes (b) and hollow fiber membranes 

(c), from Judd (2011). 

1.2.4 FILTRATION PROCESS: DESIGN AND OPERATING PARAMETERS 
Membrane filtration involves the flow of water-containing pollutants across a membrane. The 

water passing through the membrane is called the permeate, whereas the water with a higher 

concentration of materials is known as the concentrate.  

The key parameters to monitor the membranes are: 

 Transmembrane pressure (TMP): the driving force for the process. This is the energy 

required to filter at a constant flux. When the flux passes through the membranes there 

is a pressure drop called transmembrane pressure which is normally expressed in bar or 
mbars.  

  

 Flux (normally denoted J): the quantity of permeate able to cross a unit area of 

membrane per unit time. Commonly, it is expressed as L·m-2·h-1 (LMH), but it takes the SI 

a) b) c)



 1. INTRODUCTION 

7 

units of m3·m-2 s-1, or simply m/s. MBRs generally operate at fluxes between 10 and 

150 LMH; the flux relates directly to the driving force (i.e. the transmembrane pressure, 

or TMP, for conventional MBRs) and the total hydraulic resistance offered by the 

membrane and the interfacial region adjacent to it.  It is influenced by the TMP, viscosity 

of the medium (µ) and the total resistance (Rtot), as the sum of the intrinsic membrane 

resistance and the bulk of the membrane surface.  
 

ܬ  = ∆்ெ௉
ఓ·ோ௧௢௧

   (Eq. 1.1) 

  Permeability (normally denoted K): is the ratio of the flux and TMP, is highly dependent 

on temperature and normally takes the units of L· m-2·h-1·bar-1. At constant flux, 

permeability is proportional to TMP values. In that sense, K could be used to test the 

membrane state and the effectiveness of the physical/chemical cleanings performed.  

 

ܭ  = ௃
∆்ெ௉

= ଵ
ఓ·ோ௧௢௧

  (Eq. 1.2)  

 

 Specific aeration demand (SAD) is the air flow per membrane area (SADm, m·h-1) or per 

permeate volume unit (SADp). 

 

 

௠ܦܣܵ  = ݓ݋݈݂ ݎ݅ܽ

 ݂݁ܿܽݎݑݏ ݁݊ܽݎܾ݉݁݉
  (Eq. 1.3)  

 

 

 

௣ܦܣܵ  = ݓ݋݈݂ ݎ݅ܽ

 ݓ݋݈݂ ݁ݐܽ݁݉ݎ݁݌
  (Eq. 1.4)  

 

1.2.5 FOULING PHENOMENA 

A permeate flux decrease or TMP increase during a membrane process is recognized as “fouling”. 

Membrane fouling is the main drawback associated to this technology. As described by Drews 

(2010), fouling in its strict form is the coverage of the membrane surface (external and internal) 

by deposits which adsorb or simply accumulate during operation. As a consequence, there is a 